
TECMOR

How to order: 1. Machine model  2. Dis. number  3. Code number 

18.11.19Data:

Dis. 13201Componenti

Components

Per ordinare i ricambi riferire: 1. Modello macchina   2. Disegno   3. Codice articolo

PF 44-S-4S   

n° Cod. Description Qt Dis. Kg

1 5011228 SCREW TCE M12x90 10 0.10

2 5011403 EYEBOLT M14 2 0.24

3 40040-54 ROLLER (4S) 2 11906 9.76

4 5010608 POINTED SPRIG 6X10 8 0.002

5 5091604 PIN 16x50 with M 8 0.08

6 5030803 WASHER D8 8 0.006

7 5010825 SCREW TCE M8x10 8 0.01

8 40044-45 LATERAL WORKING PLANE 2 13213 2.26

9 40044-47 WORKING PLANE LEFT SIDE 1 13211 4.81

10 40044-44 CENTRAL WORKING PLANE 1 13205 9.33

11 40040-60 ATTACHMENT FOR EYEBOLTS (4S) 2 12354 0.13

12 400105/2 ATTACHMENT FOR EYEBOLTS (S) 2 10284 0.11

13 40044-02 WORKING PLANE (S) 1 13214 20.29

14 40040-12 ROLLER (S) 2 11005 10.02

15 5011040 POINTED SPRIG 10X10 4 0.003

16 5011221 SCREW TCE M12x45 32 0.06

17 40040-05 RAIL SUPPORT 16 10914 0.78

18 - SLIDING RAIL (4S) 4 13595 12.24

19 40044-04 SLIDING RAIL (S) 2 13202 10.03

20 40040-46 PROTECTION ROD 4 12352 1.05

21 40040-08 ADJUSTMENT ROD 4 11952 1.70

22 40040-07 SETTING BAR SUPPORT 4 10915 1.08

23 5023002 NUT M30 4 0.27

24 5023003 NUT M30 Low 4 0.11

25 40040-56 SLIDE HANDLE (4S) 4 12097 0.41

26 40040-11 SLIDE HANDLE (S) 2 10975 0.3

27 5010801 POINTED 8X10 4 0.002

28 5011205 SCREW TCE M12x40 20 0.05

29 5031401 WASHER GROWER D14 4 0.004

30 5011423 SCREW TE M14x40 4 0.08

31 40044-03 PLATE (S) 1 13204 66.1

32 40044-05 PLATE (4S) 1 13203 89.84

33 5020502 SELF-BLOCKING BOLT M5 4 0.002

34 400124 LIMIT SWITCH PLATE 1 11377 0.45

35 5010503 SCREW TE M5x20 4 0.00

36 5020501 NUT M5 2 0.00

37 5010513 SCREW TE M5x40 2 0.01

38 40040-42 FRAME (4S) 1 11524 65.10

39 40040-38 FRAME (S) 1 10853 52.3

40 400215/2 DOOR 1 10823 3.13

41 5010807 SCREW TCE M8x16 4 0.01

42 5010407 SCREW 4x10 4 0.002

43 400190/2 BACK SHEET FRAME 1 11674 1.00

44 5091601 PIN 16x40 2 0.06

45 4130026 SCRAPER RING 1 0.07

46 40030.027 LIMIT SWITCH PLATE 1 10609 0.19

47 40044-46 WORKING PLANE RIGHT SIDE 1 13212 4.81

48 400199 PLEXIGLASS PROTECTION SUPPORT 1 12173 1.59

49 400202/1 PLEXIGLASS PROTECTION 1 10932 1.13

50 5020601 NUT M6 5 0.00

51 5030601 PLAIN WASHER D6 5 0.00

52 5010607 SCREW TBCE M6x16 5 0.01

39

41

40

38

33

43

32

31

45

11
10

9

8

7

6

5

4

3

1

2

47

8

49

50

51

52

48

41

3

42

44

PF44-S

33
34

35

36

37

20

21

22

28

23

24

27

26

25

18

15

16

17

12

29
30

35

46

19

4

13

14

4

5
67

14


